Distr.:

LIMITED
E/ESCWA/NR/1993/WG.1/WP.8
25 November 1993 c. 3
ORIGINAL: ENGLISH

=

CEHA
—_ BT » o L TN ——
United Nations World Health Organization
Economic and Social Commission for Eastern Mediterranean Regional Office
Western Asia Centre for Environmental Health Activities

LL‘-(\-\
Q\YY<./_4/

REGIONAL SYMPOSIUM ON WATER \
USE AND CONSERVATION .

28 November - 2 December 1993
Amman - Jordan

POTENTIAL AND EXISTING TREATED WASTEWATER

REUSE IN SELECTED ESCWA COUNTRIES

ESCWA Documents converted to CDs.
CD #7
Directory Name:

CD7\NR\93_1_WP.8
Done by: ProgressSoft Corp., P.O.Box: 802 Amman 11941, Jordan

In the preparation of this document, Dr. Sager S. Al-Salem served
as consultant to the Economic and Social Commission for Western Asia.

This document has been reproduced without formal editing.

93-0859



e




REGIONAL SYMPOSIUM ON WATER
USE AND CONSERVATION

28 November - 2 December 1993
Amman - Jordan

Organized by the
Economic and Social Commission for Western Asia (ESCWA)

and the

World Health Organization/Regional Center for Environmental
Health Activities (WHO/CEHA)

in cooperation with the
Government of Jordan (Ministry of Water and Irrigation
and Ministry of Health)
and

United Nations Environment Programme (UNEP)



»




IL

III.

IV.

Potential and Existing Treated Wastewater Reuse

in Selected ESCWA Countries’

Table of Contents

W2\ 13] 2 ¢ [o] FUN R

Abbreviation and ACronymes..........ceceeueeeuees

Introduction........eeceeeeevcececenrncnencee

1. Necessity of the Use non-conventional Water...
Resources to Augment Conventional Ones........

2. Treated Water Reuse in the ESCWA Region.......

3. Potential Uses of Reclaimed Water in the
WesStern ASi...c.ccececeueeseeecsnsnnnens

Water Reuse practices in Western Asia

2. Types of Waste water Reuse Application in
the ESCWA Countries.........coeeeeeeeenences
3. Appropriateness for present and Future Reuse..
3.1 Prevaliance and Intensity of
Helminthic Infection in the
Region (II)....cccoeveeecruecncnees
3.2 Evaluation of Existing Wastewater
Treatment Methods and their
Suitability for Use in Irrigation....

Regulation and guidelines for Wastewater Reuse in
Selected ESCWA Region.........ccocevencnccencnnne
1. Standard and Guidelines Existing in the
ESCWA Region.......ccvvreeeneenerscncnnnes
2. Government Regulations for Water Reuse in selected
ESCWA COUDLIEIS....cerurururueerseusasssnrecses

Economic and Social Aspects for Wastewater Reuse...
1. Economic ASPECtS......cccoerreerruraresaenene
2. Social Aspects of Wastewater Reuse...............

Summary of Key Findings and Recommendations.......
Findings......cocoevevmirusesenccncnsusnsennncs
Recommendations........ceeeersereeecsacscensens
References.......coeereeenenecsseneneencnne

Appendix L....ecenieneenennnnsnenenenes
Appendix 2........ccececncencunerene

N O\

O

11

20

22
22
28

30
30
31

33
33
34
36

41

4






Potential and Existing Treated Wastewater Reuse
in Selected ESCWA Countries

Abstract

Water pollution and its scarcity become a major concern in most ESCWA countries
which is attributed to extensive withdrawal of renewable water resources, and hence resulted
in hindering the sustainable development of the region, by the year 2025, almost all countries
in the region will not be able to meet their water requirement for different purposes.
Efficient water resources management can help considerably to overcome this critical
situation. Hence, the purpose of this study is to identify potential uses of reclaimed water,
to review the types of wastewater reuse applications, treatment processes and it
appropriateness for present and future reuse. The study also discussed in detail the
regulations and guidelines for wastewater reuse in ESCWA countries. It also covers the
economical and social aspects for wastewater reuse in the region. It includes : 1) importance
of wastewater reuse to augment to the conventional water resources and contribute to the
economic development in the ESCWA region; 2) potential uses of reclaimed water in WA:
the reclaimed water will have significant importance in agricultural economy qualitatively and
quantitatively; 3) types of wastewater reuse applications in most WA countries: reclaimed
water provides a convenient and economical source for irrigation. In Egypt, Iraq, Lebanon,
Syria , Yemen, and occupied Palestinian territories wastewater is used through discharging
it to irrigation canals or rivers; and at least six out of thirteen countries of the region are
currently practicing wastewater reuse in unplanned, uncontrolled, direct reuse for irrigation,
causing pollution to groundwater and the soil; 4) treatment processes and its appropriateness
for present & future reuse: there are four wastewater treatment processes that can achieve
complete removal of helminth eggs namely: i) conventional sewage treatment with effluent
upgraded in polishing ponds, ii) conventional secondary treatment followed by slow sand
filtration. iii) waste stabilization ponds, iv) combination of treatment and effluent storage;
5) regulations & guidelines for wastewater reuse in WA countries: most guidelines and
government regulations in WA were set as effluent standards to control the quality of the
discharge the major criticism of effluent standards has been that the application of a uniform
effluent standard can be uneconomical and inappropriate. Moreover, the effluent standard
is too stringent and environmentally unsound. This is due to the great variation in the final
beneficial usage. It is suggested that stream standards be imposed in case of indirect reuse
and they must be based on using the total assimilative capacity of the rivers or waddies and
on the minimum water-quality level for the predominant water reuse downstream; 6)
economical and social aspects for wastewater reuse, almost always, the wastewater reuse is
economical and feasible in WA countries. Therefore, it must be mandatory to eliminate the
costs of supplementary water supply;






CM
CM/sec
Dunum
ha

km

1

l/c/d

1/d
MCM
mg

ml

AGTP

AS
BOD
CDM
CEHA
COD
CWWTP
DO

EC
ESCWA
EPA
FAO

FC

KTD
MCL
NA
NTU

o3

OP

Abbreviations and Acronyms

Abbreviations for Units Measure

Cubic meter (264 US gallons)
Cubic meter per second (22.8 Mgd)
1000

1 hectare (2.469 acres) = 10 dunums
Kilometer (0.621 miles)

Liter (0.264 US gallons)

Liters per capita per day

Liters per day

Million cubic meters

Milligrams

Milliliters

Acronyms

Ain Ghazal Treatment Plant

Aerated Lagoon

Activated Sludge

Biochemical Oxygen Demand

Camp, Dresser & Mckee International, Inc.

Center for Environmental Health Activities (WHO)
Chemical Oxygen Demand

Conventional Wastewater Treatment Plant
Dissolved Oxygen

Electrical Conductivity

Economic and Social Commission for Western Asia
U.S. Environmental Protection Agency

Food and Agriculture Organization

Fecal Coliform

King Talal Dam (Jordan)

Maximum Contaminant Level

Not Available

Nepheometric Turbidity Units

Ozone

Oxidation Ponds



OPT
Oo&M
PCB
POTW
PP
RAS
RBC
RO
RSF
SAR
SS
SSF
TDS
TF
THM

TOC
TOH

TSS
UN
UNEP
WA
WAS

WHO
WPCF
WSP
WWTP

Occupied Palestinian Territories
Operations and Maintenance
Polychlorinated Biphenyls
Public Owned Treatment Works
Polishing Pond

Return Activated Sludge
Rotating Biological Contractor
Reverse Osmosis

Rapid Sand Filtration

Sodium Adsorption Ratio
Suspended Solids

Slow Sand Filtration

Total Dissolved Solids
Trickling Filter
Trihalomethane

Total Kleldahl Nitrogen

Total Nitrogen

Total Organic Carbon

Total Organic Hydrocarbons
Total Phosphorus

Total Suspended Solids
United Nations

United Nations Environmental Programme

Western Asia

Waste Activated Sludge
World Bank

World Health Organization

Water Pollution Control Federation

Waste Stabilization Ponds
Wastewater Treatment Plant




Potential and Existing Treated Wastewater Reuse
in Selected ESCWA Countries

L. Introduction

1. Necessity of the Use nonconventional Water Resources to Augment Conventional
Ones:

The member countries of the Economic and Social Commission for Western Asia
(ESCWA) are all situated in arid and semi-arid zones. The region is characterized by land
and soil degradation. desertification water scarcity, salt intrusion and coastal degradation and
over-population. Table 1 shows in detailed information about climatic classes and soil
constraints in Western Asia (46).

More than 90 per cent of the total area of the ESCWA region is arid, 6 per dent is
semi-arid; 3 per cent is humid. 15 per cent of the land with soil not affected by one or more
of the following constraints:- steep slopes, shallow soil, poor drainage, low nutrient retention,
aluminum toxicity, acid soil, phosphorus material, vertic properties, low potassium reserves,
calcareous soil, soil salinity, excess sodium, and acid sulfate (48).

Desertification is a serious problem facing most of the Western Asia countries. Syria
is given as an example in UNEP’s report entitled "Status of Desertification and
Implementation" (48). The following was stated in this regard:

"Also in ESCWA report in 1987 (25), Yemen case was mentioned as":

a) An area of some 500 thousand hectares in the anti-Lebanon range north of Damascus
was studied recently to assess the change in land use patterns from 1958-1982. It was found
that the rea of rocky shrub land and bane skeletal land has increased from 50 thousand
hectares or 10 per cent to 80 thousand hectares or 16 per cent of the total, an average
annual rate of desertification of 0.25 per cent for this area"

b) "Existing statistics show that the average annual rate of cultivated land abandonment
due to soil degradation has increased from 0.6 per cent in 1970-1980 to about 7.0 per cent
in 1980-1984". (25).

c) Concerning sedimentation indicators, an estimated 2500 hectares of Jordan’s soil
resources have been lost annually during the past fifty years. Particularly, in view of the fact
that 99 per cent of the Jordan-land area is subject in variable degrees to different processes
of desertification (25).



Table 1 Climatic Classes and Soil Constraints

Total land Percent of total
area area Percent of the total
Country land with no inherent
000ha Arid | Semi-arid {Humid soil constraints
Bahrain 68 100 0 0 18
Egypt 99545 100 0 0 25
Iraq 43737 73 9 18 6
Jordan ‘ 8893 85 7 9 5
Kuwait 1782 100 0 0 2
Lebanon 1023 0 2 98

Oman 21246 100 0 0 18
Qatar 1100 100 0 0 26
Saudi Arabia 214969 97 2 0 14
Syria 18406 49 34 16 4
U. Arab Emirates 9360 100 0 44
Yemen 52797 72 21 7 12
OPT 593 NA NA NA NA

NA : Not available

Source: The World Resources Institute, 1992.

The demand for arable land and water resources is increasing to satisfy the expanding
population and rising standards of living. The limited resources in WA have resulted in
over-exploitation and degradation of the natural environment have led to serious
modification or depletion of these resources. This was clear on land and soil; but the
spectrum in renewable water resources which in case of thie availability can combat the soil
and land deterioration is more somber as shown in Table (2.2). The resources cannot assure
the quantities necessary for human subsistence.

Bahrain, Kuwait, Qatar, Saudi Arabia, United Arab Emirates, Yemen, have been
undergoing a withdrawal exceeding the total internal renewable water resources and they
depend mainly on water desalination and/or an overpumping of ground aquifers and tapping
of non-rechargeable aquifers (48).




3
2. Treated Water Reuse in the ESCWA Region:

Hence, to the limited water resources available in most member States of ESCWA,
the augmentation of conventional water supplies by non-conventional sources has become
an important activity for developing such resources in the region.

Desalination of salt water or brackish water is an intensive source of fresh water; and
become a significant portion of total supply in Western Asia region.

According to the Atlas of the Environment (28) countries with under 2000 cubic
metres of fresh water per capita per year are considered to be chronically short of water and